ENGINE PARTS

AL 3 R A /SR A4 B 48CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

S/N our part no. Part No. Description Part name Qty.
1 100011421-0003  |NUT 6 GB617082 FM6(>= HBE) 2
2 91138-1008-0000 100100438-0002  [BOLT M8x38 CG125DELLHFR I XL IBMMEx38(C2 %) | 2
3 1572B-1008-0000 100105336 SEAL, VALVE STEM CG125DE M S & 2
4 A9008 100104137 SPARK PLUG DRSES CBI125R1:K TEZE S 4 (D8TC) 1
5 90103-LA51-0000 100208451 SEAL RING OF UPPER COVER SB200S T 3k I i 2 1 1

11226-LA73-0000 100205622-0012  [UPPER COVER, CYLINDER HEAD CG200-AZK ALK | 75(8806) 1
6 11226-LA73-0000

11226-LA73-0000A

7 100011269-0003  |BOLT M6x28 GBS57891REM6x28(2% HEY 8.8%%) 3
3 100011261-0004  [BOLT M6x12 GB5789MR#EM6x12(2% FHEF) 1
9 100106538 WASHER 6.5x1.5x13 SEE (06.2x1.5%013 $7) 1
10 1122B-LA73-0001 100208221-0007  |CYLINDER HEAD ASSY CG2507/KASHLLALA(MS 58 LIRS 8806) | 1
11 100107759 O-RING 33.5x3 ORI (933.5%3 FAEERK) 1
12 15800-L044-0041 100105352 INLET PIPE CB200iF B (JQ-41_ B XCEKkiZ 4 26mm) [ 1
13 100011174-0004  |BOLT M6x20 GB57838R#2M6x20( =% [1£¥) 2
14 100100340-0006  |BOLT M8x86 CG250FT L fT AR HEME=86(== ) 1
15 100106576 WASHER 8.5x2x18 ] (98.5%2%¢18) 1
16 9022K-LA73-0000 100104627 GASKET ASSY,CYLINDER HEAD SB200S#L L& H AN 5 (ERE) 1
17 100031687 100031687 PIN 10x20 TEALH@10x20 2
18 100011268-0003  |BOLT M6x25 GBS5789BR#EM6x25(=% 1) 2
19 | 1110B-LA73-0000-S11 100108539-0009  [CYLINDER BLOCK ASSEMBLY CG2507K A SAELIAFR I GELFR250_8806) 1
20 9022K-LA73-0000 100051205 GASKET,CYLINDER BLOCK SB250;#8 it ST 1A 25 B 1
21 161000-006 100300217 CARBURETOR CG250/K AL MR (PZ30_F3ILE) 1




S/N Part No. Description Part name Qty.
1 100108483 INTAKE VALVE CB200-AH A1 1 (@A K) 1
2 100077122 EXHAUST VALVE HAAHER ] 1
3 100105315 OUTER VALVE SPRING RETAINER  |CG125DS || #h3#i % i Bl () 2
4 104301-0044 100105325 SPRING SEAT CGI25DS | P 3L 5 JRE PEl () 2
5 100105292 VALVE OUTER SPRING CGI125DK | 143 2
6 100105301 VALVE INNER SPRING CGI125DK| TN #L3% 2
7 100105308 SPRING SEAT CGI25DS 1 ## )i ( L) 2
8 100050896 VALVE LOCKER CG125D= | 14 Je (Badt &) 4
9 104415-007 100105158 NUT,VALVE CLEARANCE CBI125HIS ][RI B i 1 0 ) 2
10 104415-007 100105169 SCREW, VALVE CLEARANCE CG 125D | IH] B i 17 84T 2
11 100106359 WASHER 8.5x2x18 3B (98.5%2%¢18) 3
12 100100483 BOLT M8x33 SB125_E#2 E g M8x33 3
13 1540A-1A20-0000A 100105182 ROCKER ARM ASSEMBLY, VALVE  [SBI25K ] FHEH & 1
14 15501-LA73 0104105-0007 PUSH LEVER STAND
15 104120-008 100105079 ALUMINUM ALLOY PUSH ROD ASSEMBLY |CG2507K A #E#F 2H & 2
16 100106645 WAVE WASHER 12.3x0.2x20.9 IR R 4 1
17 15407-1008-0000 100105172 LOWER ROCKER ARM CGlst'F%%ﬁm$ 2
18 100105175 SHAFT,LOWER ROCKER ARM CG125D F#E#I(34) 1
19 100107690 O-RING 18x2.5 ORI[E|(918x2.5 FAEERL) 1

20 |15105-J034 100104988 SPRING CG125DES Fe il #5% 1
21 [90101-20200000250 100107704 O-RING 20x2.5 ORIE(920x2.5 &EEIK) 1
22 [15105-7034 100052427 AIR MLET CAM SHAFT CGI150DEE S fhit O HiI(5#) 1
23 100106407 WASHER 14.2x1x24 B (p14.2x1x924) 1
24 1510A-1008 100104989 NG DRIVEN SPROCKET COMP CGI125DIER ik 1




Hh#h %5 3% CRANKCASE COVER

S/N Part No. Description Part name Qty.
1 100011538-0003  |[BOLT M6x40 GB16674/MNEIZFEM6x40(== 1 £F) 15
2 100055589-0006  [BOLT M6x16 GB16674/MEIEFEM6x16(% HEE) 1
3 100011540-0007  |BOLT M6x50 GB16674/MEIEFAEM6x50(% HEE) 3
4 100011534-0002  |BOLT M6x25 GB16674/MiEIEFEM6x25(2% 1 £¥) 2
5 19001-IA20-0003 100105510-0016  |[WATER PUMP COVER SB125/KFE st (KM Fe14.5 BUKIEMRA 1
6 100107836 O-RING 8x1.8 ORI (p8x1.8 HEIZIR) 1
7 100100432-0007  |[BOLT M8x10 SB1257K 3 5 UK M8 x10(=2 [14¥) 1
B 116108-015 100100867 PIN 8x12x6.3 TE LA 08x12%(6.3 2
9 19001-1A20-0003 100107812 O-RING 63x2.65 ORIB(063x2.65 #ZIK) 1
10 100201333 DUST BUSH CGI2SDES EHR OB BKRE 2
11 2242A-1006 100203152-0005 |CONTROLLING ARM ASSEMBLY, CLUTCH|CB125SHIEB & BEBENEH &G4 HHEH | 1
12 100104754 100104754 OIL SEAL 12x22x5 CB125HI B & s R VB il 3 (12x22x5) 1
13 100103443 CLUTCH CONTROLLING ARM SPRING [CB125H & & B2 i 3 1
14 100100636-0001  |CLUTCH LEVER PIN CBI2SHMEMNE REICRE) 1
15 100103151-0154  [COVER COMP. RIGHT CRANKCASE  [SBI25E&EH & 1
16 14301-1006 100104887 OIL RULER ASSY CBI2SHIHLARA G (BAX Bk FB) 1
17 14301-1006 100031573 O-RING 18x3 ORI Bl(p18x3 TH5K) 1
18 YYGY0500602 100100868 PIN 8x14x6.3 TELH 8% 14% (6.3 2
19 90206-1008-0000 100104571 GASKET, R.CRANKCASE COVER CG125DA Bl 4 o 25 H 1

20 100055588-0006  |BOLT M6x20 GB16674/MiEIEFEM6x20(2% 1 £¥) 3
21 100011536-0002  [BOLT M6x30 GB16674/NEIEFAM6x30(== ) 1
22 100011538-0003  [BOLT M6x40 GB16674/MEIEFEM6x40(2% HEE) 1
23 12301-1008-0000A 100102789-0031  |[FRONT PART, L.CRANKCASE COVER [CG125DZEZE(HEXK_ZONGSHEN 8805) [ 1
24 100101202 100101202 BEARING CG125D& il & (2 2E) 1
25 90204-1008-0000 100104546 GASKET, L.CRANKCASE COVER CG125D Ze Bl il A iy o5 2% B 11 1
26 12303- 100103059-0025  [CAP, SMALL VIEW HOLE C100/M FL25(8805) 1
27 100010074 100010074 O-RING 13.2x2.65 ORBl(013.2x2.65 THEIK) 1
28 116108 100010557 PIN 10x14 EfLHel0x14 2
29 100011534-0002  |[BOLT M6x25 GB16674/NEIEAMO6x25(2% FHEE) 1
30 100018-001 100202338-0009  |[BACK PART, L.CRANKCASE COVER [CGI125DZEEE(CGI125D-FEAik-1# 8805)| 1
31 12307-1008-1000C 100107731 O-RING 27.4x2.65 ORB(927.4x2.65 TIEIK) 1
32 12307-1008-1000C 100103062-0024  [Cap Big View Hole C100 K14 fL55(8805) 1
33 12308-1008-1000 100107808 O-RING 62x3 OFE(p62x3_ T 5K 1
34 12308-1008-1000 100100005-0019  |COVER,REDUCTION GEAR CG125DBUBL ik 56 i (BUAGK B4R _8805) 1




B 48% CLUTCH

S/N Part No. Description Part name Qty.
1 22000-LA73-0100-S11 100202871 CLUTCH ASSY CG250E A28 M 1
2 100103436 PUSHING ROD, CLUTCH CBI2SHIE S 2R HEAT 1
3 100100429-0002  [BOLT M5x20 CGI50DE & 3835 2 R MS<20(F5) 6
4 100010690 100010690 BEARING (16003) Jt 7K (16003) 1
5 100103373 END COVER,CLUTCH CG200D-BE & 3 ine= 1
6 100050122 SPRING, CLUTCH CB250E &3 6
7 100100601 100100601 ELASTIC CHECK RING CG125DE & #4211 (¢20) 1
8 100050124 CENTER SLEEVE, CLUTCH CG200-AKABEIRPDEGH 1
9 100050121 DRIVE FRICTION DISK CG00-AKABE S ESNEEN 7
10 100103422 OUTER FRICTION DISK A CG150DE & 78 M  (FR4E) 6
11 100050125 PRESSURE PLATE, CLUTCH CG200-AKA B &R /LA 1
12 100103341 WASHER CBI25HI B & 251t it 1L 1
13 100203008 OUT CASE ASSEMBLY, CLUTCH CG0EEHRNEAL 1




AL 2 5B /ML i 2875 #% 35844+ OTL PUMP/OIL FILTER

S/N Part No. Description Part name Qty.
1 14200-1A20-0000 100200006 OIL FILTER,COMP SB125HLim 8 iH A 2B 2#) 1
2 100104843 OIL PIPE CBI125 B AL IE S o 1
3 100010969-0001  [SCREW M5x12 GB819. 185 M5x12(% H%¥) 3
4 100104844 SPRING, OIL PIPE CBI125 B AL I8 2 H i 5% 1
5 100104849-0001  |OIL FILTER COVER SB125#L:M 8 25 sa (P AL EAL) 1
6 100104850 OPEN PIN CBI125HIALAIEIE 7T 14 1
7 14200-1A20-0000 100104600 GASKET, OIL FILTER SB 125 E 7 i it i 2 4 4 1
3 91203-1008-0000 100100524 NUT SBI125#LM ki 25 12 B} 1
9 100103345 DISH WASHER, CLUTCH CBI125HI B & 2R b¥ 2 1 1E](16.5x2%27) 1
10 100200018 ROTOR ASS. OF OIL FILTER SB125#Lim i iE # % T4l 1
11 23101-1006-0000B 100103503 PRIMARY DRIVE GEAR CG200-AKAEZN NIRRT LH 18| 1
12 90101-10094000240 100107842 O-RING 9.4x2.4 ORI (¢9.4x2.4 T i) 2
13 100031824-0002  |SCREW M4x12 GB819. 1484 M4x 12(2% F15%) 2
14 100051522 OIL PUMP COVER CBI125HI 4L R m i () 1
15 100051528 INNER ROTOR, OIL PUMP CG200-AKAHHE N T 1
16 100051527 OUTER ROTOR, OIL PUMP CG200-AKAHHE SN T 1
17 100051524 OIL PUMP BODY CG200-A7K A HLIME K 1
18 100051523 OIL PUMP GEAR ASS. CG200-AZKBHLAE LA S 1
19 100051529 SHAFT,OIL PUMP CG200-AZKAHL;H I 1

20 100010974-0001  [SCREW M6x30 GB819. 1884 M6x30(== H%¥) 2
21 14100-LA73-0000 100100069 OIL PUMP ASSY CG200-AZKAHLIME HLEGT4) 1
22 100073951 100073951 DRIVE GEAR,OIL PUMP SB250:EM ML R IKEN it 21k _#KER)| |1




38

HH#H$H CRANKCASE

1 100011543-0001  |[BOLT M6x65 GB16674/NEEIZAEMOX65(2% HEE) 1
2 22422-1006 100106281-0006 |HOLDER,CLIUTCH CABLE CBI2SHIE &8N R A4 2 HE) 1
3 100100532-0001  |[NUT CG125DSH1 L AB#E KIZREM8x32 4
4 100106609 WASHER 12.5x2x22 SEALE (912.5%2x922 E%F) 4
5 91101-LA66-0200 100100264 CYLINDER STUD BOLT A CG200-ASELBLIEREA 1
6 101103-028 100100263 CYLINDER STUD BOLT A CG200-ASEL I LIEMRA 1
7 100011269-0003  |BOLT M6x28 GBS5789MREM6x28(2% 8% 8.8%%) 2
3 100206023 PIPE ASSY SB2503 i il < AT 1
9 162100-001A 100206039 SEPARATOR OIL AIR FILTER CG250ih S5 EaR(FE) 1
10 100056114 PIPE ASSY CG250:BSBEULIE(6# MAE RER2D) 1
11 100107409 ABSORBER SLEEVE CG200-AKAEARRENBE 2
12 116108 100010557 PIN 10x14 EffHel10x14 4
13 1222B-JZ02-0000A 100206157-0011  |RIGHT CRANKCASE BLOCK CG2507K A HL IR A b AE4H & 1
14 100101062 100101062 BEARING (HK212810) A HK21x28x10 JR%) 1
15 92102-00000006006 100010672 BEARING (6006) 47 (6006) 1
16 100101073 100101073 BEARING (NK15x27x12) HZR(NK15%x27x12 45D 1
17 100107406 ABSORBER SLEEVE CG00-AKAEREENBEE 2
18 100010679 100010679 BEARING (6204) 7K (6204) 1
19 90303-1006-0000 100104700 OIL SEAL 20x34x7 CB125 & fliyh 1
20 91102-LA66-0200 100100316 CYLINDER STUD BOLT B CG200-ASEL I L2 B 2
21 90208-LA73-0001 100208714 GASKET,CRANKCASE CG200-A7K 74 Bh 4l 40 2 # 1
22 100107412 ABSORBER SLEEVE CG200-AKAEREEIBREE 2
23 1212B-JZ02-0000B 100205955-0007  |LEFT CRANKCASE BLOCK. CG2507K:4 LRI RY /e A AR 4 & 1
24 12103-i008- 100102901 POSITION PLATE CGI125DEIZE 1
25 100055591-0006  |BOLT M6x12 GB16674/NEIZAEMOX12(2% HEE) 1
26 15108-1008- 100104985 STOP PLATE, CAMSHAFT CG125Dh e iR 1
27 100011171-0002  |BOLT M6x12 GB57838R#EM6x12( =% [1£¥) 1
28 100104650 100104650 OIL-SEAL 14x28x7 CB125 B # B4 ol 1
29 92102-1008- 100101202 BEARING CGI125D& JHHl A& (B2 1
30 100104943 STRAINER,OIL FILTER CBI125BIALE IE M AL E 1
31 11230-006-0000 100104866 SPRING,OIL FILTER STRAINER CB125 RN, 3 o8 918 o 5 1
32 100107766 O-RING 35x3 ORI[E|(935%3 FAEERL) 1
33 100102871-0002 |COVER, VALVE CHAMBER CBI2SHIS )= s (Fh AL Eifk) 1
34 100011534-0002  [BOLT M6x25 GB16674/NEIEFEM6x25(Z% [15F) 1
35 1213B-1008 100052295 PRESSING PIN BODY ASSY CG250 AR & 1
36 100106548 100106548 WASHER 12.1x2x20 SR (912.1x2x920) 1
37 91103-0002-0000 100100331-0006  |OIL DRAIN PLUG CG125DHUHIREE (2 (8D 1
38 90302-1008-0000 100104671 OIL-SEAL 34x50x7 CG 125D (34x50x7_T ) 1
39 100101222 100101222 BEARING (62027) il 7 (62027) 1
40 100107414 ABSORBER SLEEVE CG200-AKR ERATHENBE 2
41 100031959-0007  |BOLT M6x70 GB16674/NEIZAEMOXT70(2% HEE) 1
42 100011545-0001  [BOLT M6x100 GB16674/MNEIZEFEM6x100(2 F14F) 1
43 100011540-0007  |BOLT M6x50 GB16674/MiEIEAEM6x50(2% 1 £¥) 7
44 100011542-0001  |[BOLT M6x60 GB16674/NEIEAEMOx60(== ) 1




i A 3 A B /95 2
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

S/N Part No. Description Part name Qty.
1 1320B-LA73- 100207008 CRANKSHAFT CONNECTING-ROD ASSY |CG2507K B 4EFF #1134 31 %4FKU324118)| 1
2 100100643 100100643 SEMICIRCULAR KEY CG125D [ ##(25% 14x4) 1
3 100101112 100101112 BEARING (63/28X1P5) 7K (63/28X1 P5) 1
4 100101109 100101109 BEARING (63/28-1RS) Hil7%(63/28 1RS) 1
5 13222-1008- 100101958 HUB DUMP CHAIN SPROCKET CG125DIER E stk 1
6 100042012 CONNECTING ROD COMP 3 CG250AK AR FFAL A (3T BRKU324118_Fehiiik_EE 1 T4 i) 1
7 100066511 PISTON RING 1 LY200;F E 3 —(PE4%) 1
8 1310A-LA66-0300-S11 100206459 PISTON RING 2 vaoogﬁiﬁ}%: 1
9 100206517 OIL RING ASSY LY200;83A 41 & 1
10 100101645 PISTON RING COMP LY200;FZEH st jli(— A PE ) 1
11 100100587 CHECK RING, PISTON PIN LY200;EFZE Y 2
12 100101533 PIN PISTON SB200;EE 1
13 | 13101-LA66-0200-S11 100101474 PISTON CG250;FEZEMENEAE) 1
14 91106-1008-0000 100050578 BOLT M10x36 CGI125DHE L 2 F I M10x36 1
15 100053900 WASHER 10.5x2.5x24 P (910.5%2.5%024) 1




12

.
TR E
TRANSMISSION MAIN, COUNTER SHAFT
S/N Part No. Description Part name Qty.
1 23220-MZ01-0000 100203454 MAIN SHAFT, TRANSMISSION EERE Y CG250 LRI RS LA & 1
2 100106510 WASHER 15.2x1x25 I (15.2x1x925 T EH) 1
3 100103627 GEAR M-2 CG200-AZKA E 42 ikt 1
4 100103641 GEAR M-4 EEZFEYCG250 HiL BB £ fhard ih it 1
5 100103647 WASHER CBI125HIL 5615 3
6 100100596 CIRCLI ¢18.5x1.2x22.1 70 B HIFAE (918.5%1.2x922.1) 3
7 100103661 SPARK PLUG CAP EERAR AP CG250 H (5] RY 3= il 1y e 1
8 100103628 GEAR M-3 CG200-A7K A Efi3t v 5 1
9 100203469 TRANSMISSION MAIN SHAFT EEIRR A CG250 HL (5 RY 3= 5 A 1
10 100106468 WASHER 20.2x0.5x27 I (920.2x0.5% 927 FFEAN) 1
11 100203509 FINAL SHAFT ERFEYFCGISDEIEBsh it & 1
12 100031911-0004  |[BOLT M6x10 GB57838R#2M6x10(== ) 2
13 23402-1006-0000 100103850 FIXING PLATE,DRIVE SPROCKET CBI125H0 3 35 F¢ [ 72 B 1
14 23401-1008-0000B 100103810 DRIVE SPROCKET CG125DE 5555 (428.15) 1
15 100106527 WASHER 20.2x1.0x27 T EJE (920.2% 1x¢27) 1
16 100103737 GEAR C-2 CG200-AK A Bl Hh28 k58 1
17 100103763 GEAR C-4 EERRY CG250 LR R Fll dh 44 i 58 1
18 100203623 TRANSMISSION COUNTER SHAFT  |EER{REYCG250 HL (3R Bl it 5 4 1
19 100103773 REVERSE GEAR EREY CG250 LR R Rl FF Y Uit 1
20 100103762 GEAR C-3 EEZFEYCG250 AR I3 R ik §e 1
21 100106511 WASHER 15.2x1x30 F P (915.2x1x030) 1
22 100203405 GEAR BUSH CBI25HIENH 18 G5 1
23 100103761 GEAR C-1 EEEZRYCG250 Hi B R &Il 1 RS N 5 1
24 100203636 COLLAR EREFE CGISODEIEEI M viftihE 1
25 100106434 WASHER 16.5x0.5x24 3 (916.5%0.5%(024) 1
26 | 23240-MZ01-0000-S11B 100203580 COUTERSHAFT TRANSMISSION EREY CG250 B Rl fl 4l & 1
27 100203389 TRANSMISSION MAIN, COUNTER SHAFT |EEIBIEH CG250 AR F R4 & 1




{814 % 46 MUK TDLER SETUP

S/N Part No. Description Part name Qty.
1 100203706 SHAFT,REDUCTION EE R CG150D I A4 S 1A 50 5 1
2 100203705 TWIN GEAR, SET FEERRY'CG250 HL R RS XUBE U e 1
3 100106509 WASHER 15x1x24 SEIJE (o15% 1 x24) 1
4 |2360B-MZ01-0000 100203708 SHAFT FERR Y CG250 HE (B RS XUB A 41 & 1
5 100100596 CIRCLI ¢18.5x1.2x¢22.1 7012 5h 54 (018.5%1.2x¢22.1) 3
6 100203477 WASHER CG125Dih 5k 2
7 100203698 PIVOT,REVERSE GEAR IDLER WHEEL | EE 2R CG 150D IR 1E 50 T 4l 1
3 100203701 REVERS IDLER BERAR A CG250 HL B R 5 40 1
9 100103674 GEAR FERAR Y CG250 HiL R RS BE B i e 1
10 100106649 WASHER 23.5x0.4x31 TR B P (923.5%0.4%031) 1
11 100203633 SUB-AXLE LOCK PLANK EEIRAR 4 CG150DEIL B8l 1 b 1
12 100055033 GEAR COVER EERY'CGI50DEI BRI E 1
13 100106468 WASHER 20.2x0.5x27 ST (920.230.5% 027 ) 2
14 100106499 WASHER 12x1x18 FHE (p12x1x018) 1
15 23601-MZ01-0000 100203695 IDLER SETUP EEZRYCG250 F BRI LA AL 1




AR HLF GEARSHIFT MECHANISM

S/N Part No. Description Part name Qty.

1 100011095 CIRCLIP 12 GB894. 185 12(Fh 1212 LD 1
2 100103977 SPRING, GEARSHIFT PLATE CB 125 B A2 Al 56355 1
3 100103999 GEARSHIFT PLATE CG125D# Rt (FAA B A EY) 1
4 100203919-0001  |GEARSHIFT SHAFT COMP CG200-AZKA A A & 1
5 100203926 RETURN SPRING CG 125D k4 [m] {7 501 55 1
6 100106402 WASHER 14x0.5%20 3 (914%0.5%¢20) 2
7 100011096 CIRCLIP 14 GB894.1 34/ 1441214 NE12.9) 1
3 24300-LA73-0100 100203892-0001  |GEARSHIFT LEVER COMP CG200-AZKRH kR S 1F 1
9 100011174-0006  [BOLT M6x20 GB57838R#2M6x20( B %) 1
10 902001- 100204027 GEARSHIFT SHAFT CG125DAF i H(BT-16) B &% 1
11 100103914 SHAFT , GEARSHIFT FORK CBI12581 % X 4l 1
12 24107-1006- 100103895 RIGHT FORK, COUNTERSHAFT CBI125 B 47 7 X 1
13 100103904 CENTER FORK, MAINSHAFT CB125H0 3 ik X 1
14 100203734 LEFT FORK, COUNTERSHAFT EERE Y CG150DEIR B A2 3k X 1
15 100100420-0002  [BOLT CG125DH 2R ZFIZM (2 8 1
16 100010886-0005  |WASHER o6 GB9351#06(H£f) 1
17 24202-1008- 100103944 STOPPING PLATE CGI125DH ER(FEEBEIFY) 1
18 100032886 PIN 4x10 GB119.1 544 4> 10 1
19 24213-JZ02- 100203838 GEARSHIFT DRUM EEEP'CG150DERE A & 1
20 100100472 SCREW EREF CGIS0DEI R4 BIg4TH & 2
21 100208374 100208374-0002  |GEARSHIFT SWITCH COMP EEREYCG150DEIR4 S B4 K 1
22 100103981 SPRING ,LOCATING PLATE CBI125 I 78 Sz ¥ i 3% 1
23 2434A-1008 100059045 LOCATING PLATE ASSY CG125DTE R ARZL A (K AR TR A RS B FLAS AR RSl s 45 44) 1
24 24304-1006- 100100387-0002  |BOLT FIXING PLATE CG 125D L TE i #R R4S 1




P HB L  B% MAGNETO COMP

S/N Part No. Description Part name Qty.
1 100052685 100052685 ROTOR ASSY,MAGNETO CGI25DREHENLE: TU4E 1
2 100104175 100104175-0002  |[STATOR ASSY,MAGNETO CG125DRE FbLE FHE 1
3 100011169-0004 |BOLT M5x16 GB5783MEREMS* 16(2% HEE) 2
4 100011170-0003  |BOLT M5%25 GB57831& M5 x25(2% F14¥) 3
5 115200-025 100100499-0001  |BOLT M8x18 CG125DiB L B & 85 K [H IR 4TM8x18 3
6 100104199 ROTOR ASSY MAGNETO CG125DRE L T4 & 1
7 21300-LA73-0000 100103204 ASSEMBLY, OVERRUNNING CLUTCH |CG200-A7K /% iB#5 B A 25 2R 4 (#2k 10) 1

EEN=RIE IR 3]
ELECTRIC STARTING MECHANISM

S/N Part No. Description Part name Qty.
1 82200-LA73-2000 100104259-0043  [STARTING MOTOR ASSY SB250:8WH g zh LAl 1
2 100202640 SHAFT,REDUCTION CG125DIURL ik F il (2#) 1
3 100106391 WASHER 10.5x0.5x18 SE L (910.5%0.5x18) 4
4 2140A-1008-0103-B 100202661 GEAR, REDUCTION, 1 SB2503f it AU ik EE 41 & — 1
5 21401-1008-11000 100103220 GEAR, REDUCTION, 2 SB25038 W BB 5 — 1
6 21422-LA73-0000c 100103267 PLATE GEAR ASSY CG200-AKABEN KT A& 1




e #81 ELECTRIC

S/N Part No. Description Part name Qty.
1 902001- 100204266-0006  |[IGNITION COIL = 5 fL,(MGO03B _L:500) 1
2 360100- 100104095 C.D.I = N2 (MD125-3B) 1
3 302000- 100205413 RECTIFIER B 22 (MT12V8-ZS05B) 1
4 301000- 100205381 RELAY K LA (MQJ10-ZS01A) 1

) e R e eSS
EXHAUST GAS RECIRCULATION SYSTEM

S/N Part No. Description Part name Qty.
1 100105396 CONNECTING PIPE CG125D RZJEFEZIREL 1
2 100105402 HOOP CG125D = RZE JE a4 I E RIEl(14) 2
3 184000- 100105406 SEC.AIR BOX VALVE CG125D= RZEyE ds a1+ 1
4 162006- 100105392 CONNECTING PIPE CG125D = RZJEAEEIRE] 1
5 100105403 HOOP CG125D = RZJEMEIRE £ 1
6 163000- 100105445 GAS PUMP CGIS0DES E (GBI AKRE) 1
7 100201383-0001  [IRON PIPE CGI25DIESEM B H & (5#_HIkE) 1
8 100055589-0006  |[BOLT M6x16 GB16674/NEIZFEM6x16(=% F15F) 2
9 100104640 PAPER GASKET PW70J% S G R E 4RI 1
10 100201446 RUBBER PIPE CG200-A & SR E HA1(300) 1
11 100105484 CLAMP CGI25DIESENRE IR 2
12 100108171 RUBBER PIPE CG200-AJE SAEA B EL(300) 1
13 100105485 CLAMP CG125DESEH E KR 1
14 100105471 RUBBER PIPE CG125DE GBI ETL 1
15 100201432 RUBBER PIPE CGI25DIE AR I 1




7K ¥ B
WATER COOLING SYSTEM

S/N Part No. Description Part name Qty.
1 100105707 CLIP SB2503g i /K i R fil 4 1 6
2 100105645 WATER PIPE SB125%s 21K (13x20x500) 1
3 100105637 WATER PIPE SB125%m 4K E (13x20x200) 1
4 1910B-I1A20- 100201503-0003  |[COOLING FAN ASSY SB125A A K 411 (27# O :F08) 1
5 100031847-0006  |[SCREW M5x8 GB8238REI M5x8(2% [1%¥) 4
6 152000- 100201549 WATER COOLER SB1257K 4 88(SBSX-07-2#) 1
7 100201772 SWITCH THERMISTOR SBI125 IR 1
3 100204708 CLIP , WATER PIPE SB125/MEIF K E R 2
9 100201599 SMALL CIRCULATING FEEDING PIPE [SB1257&# /K (3.5x7.5x600) 1
10 100105645 WATER PIPE SB125%s 21K (13x20x500) 1
11 100105523 ANE WHEEL WATER PUMP SB125/KEM (=5 %) 1
12 100105529 GASKET, VANE WHEEL WATER PUMP |SB1257K 7% H-#{ % £ 1
13 100105546 MECHANISM SEAL ASSY SBI25HLME T 4 & (24) 1
14 19002-1A20- 100104807 OIL SEAL 12x20x5 CHI1257KE Hiih 3 (12x20x5 AEM) 1
15 100100925 BEARING (6901) & (6901) 1
16 100055248 SHAFT , WATER PUMP SBI1257KF 4l (2#) 1
17 100031716 BEARING (6000) Hihi 7 (6000) 1
18 100032998 CIRCLIP 26 GB893.21%4 26 1
19 100055589-0006  |BOLT M6x16 GB16674/MNEIZFEM6x16(Z2 [1%F) 3

20 100105563 SENSER,WATER COOLER CHI1257K;B L %38 1
21 1921B-1A20- 100107671 O-RING 14.8x1.9 OFIBl(914.8x1.9 FIZER) 1
22 100105679 THERMOSTAT ASS. CHI125 iR H A CRIER BUfH 60FE) 1
23 100105588 THERMOSTAT COVER SB125 1l sy S AL AL 4K 1
24 100105585 CASE , THERMOSTAT SBI1257 {4 b5 20 & (B RUATALITR) 1
25 152400- 100201621 WATER TANK SB125Ff K F 1
26 100105581 PIPE SB125 K & IEH I (8x12%300) 1
27 100204709 CLIP , WATER PIPE SB125BIKFEERKE R 2




